Uploaded by Jevgenijus Murasovas

SC 4500 L Spare parts list

advertisement
SC 4500 R
Spare parts list
Hydraulic steel cutter
SC 4500 R s/n DEQ169168 -
© 2018 Construction Tools GmbH | No. 3390786701| 2018-01-01
General information
This spare parts list applies to the following:
Part number
Description
3363115668
Hydraulic steel cutter SC 4500 R
Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.
Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.
Instructions for use
This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.
For information about operating, servicing, or repairing, the relevant Safety
and operating instructions must be consulted at all costs.
Please observe the safety instructions listed in the relevant Safety and operating
instructions!
Instructions for ordering
It is essential to indicate the serial number of the hydraulic attachment when
ordering spare parts!
Please note the full identification number of your hydraulic attachment.
Determine the quantity of individual parts which are required and need to be
ordered. The order must indicate the following details:
• full identification code of the hydraulic attachment
• required quantity
• part number
• description
Service, repair and wear part kits
Kit list
1
Mechanical
Housing part 1
Housing part 2
Cutter jaw
Hydraulic cylinder
Upper part
Upper part hydraulic hoses
Rotary transmission
Hydraulic hose connections
Tightening torques
Dimensions - rotating
3
5
7
9
11
13
15
17
19
22
Options / accessories
Hydraulic hoses
Optional equipment
24
27
Spare parts list
SC 4500 R s/n DEQ169168 -
Service, repair and wear part kits Kit list
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:14 UTC 2017
1
Spare parts list
SC 4500 R s/n DEQ169168 -
Item
Part No.
Name
Qty
L
KIT
3363118785
Label kit
1
KIT
3363119200
Blade kit
1
52
3363119188
Cutter blade
2
53
3363119077
Flat head socket bolt
6
54
3363119170
Guide blade
2
57
3363119175
Allen screw
2
58
3363118665
Washer
8
60
3363119068
Front blade
1
61
3363118662
Hexagon head bolt
2
62
3363119174
Allen screw
2
63
3360203349
Hexagon nut
6
64
3363119176
Washer
4
65
3363119187
Shim set
1
A
66
3363119171
Shim set
1
B
102
3363118670
Flat head socket bolt
3
103
3363119188
Cutter blade
2
104
3363118655
Flat head socket bolt
1
105
0211164500
Allen screw M24 x 140 mm 12.9
1
106
3363119077
Flat head socket bolt
1
107
3363119044
Allen screw
3
108
3363119078
Nose blade
1
109
3363119079
Nose blade
1
110
3360203349
Hexagon nut
6
111
3363118665
Washer
6
217
3363119229
Seal kit (Hydraulic cylinder)
1
231
3363118697
Seal kit
1
C
241
3363119099
Seal kit
1
D
661
3363118680
Seal kit (Hydraulic motor)
1
KIT
3363118712
Seal kit (Rotary transmission)
1
Comments for Page: Kit list
A | for item 52
B | for item 54
C | for item 201
D | for item 203
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:15 UTC 2017
2
Spare parts list
SC 4500 R s/n DEQ169168 -
Mechanical Housing part 1
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:15 UTC 2017
3
Spare parts list
Item
SC 4500 R s/n DEQ169168 Part No.
Name
Qty
1
3363119168
Housing
1
2
3363119043
Slide screw
1
3
3363118646
Kantseal
1
4
3363118638
Slide puck
1
5
3361850596
Pair of lock washers
12
6
0211140300
Scr cap soc M12
4
7
3363118636
Grease nipple
6
8
3361850745
Pair of lock washers
8
9
3361850748
Pair of lock washers
20
10
0211155700
Allen screw, M20 x 80 mm 12.9
16
11
3363070895
Allen screw
8
12
0211140200
Allen screw, M12 x 35 mm 12.9
8
13
3363119047
Nut
1
14
3363119048
O-ring
2
15
3363119049
Cap
2
16
3363087853
Flat head socket bolt
4
17
3363119050
Bearing bush
1
18
3363119051
Shim set (Pivot group)
1
19
3363119052
Thrust bearing
2
Main bolt
1
20
21
3363119054
Bearing bush
1
22
3363119055
Tie rod
1
23
3363119056
Lock
1
24
3361333703
Pair of lock washers
8
25
3360026641
Allen screw
4
26
3363091047
Flat head socket bolt
8
27
3363119181
Side cover
2
28
0211157100
Allen screw, M20 x 200 mm 12.9
1
29
3360203345
Hexagon nut
2
30
3363119058
Bolt retainer
2
31
3363119059
Bolt
1
32
3363119184
Main cover
1
33
3360103766
Allen screw
8
34
3363119062
Bolt
1
Comments for Page: Housing part 1
A | Not serviceable, consult the authorized Customer Center/Dealer in your area.
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:15 UTC 2017
4
L
A
Spare parts list
SC 4500 R s/n DEQ169168 -
Mechanical Housing part 2
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:16 UTC 2017
5
Spare parts list
Item
SC 4500 R s/n DEQ169168 Part No.
Name
Qty
L
51
3363119186
Compensation plate
1
52
3363119188
Cutter blade
2
53
3363119077
Flat head socket bolt
6
54
3363119065
Guide blade
2
55
3363119066
Compensation plate
1
C
56
3363119189
Compensation plate
1
C
57
3370017101
Allen screw, M30 x 110 mm 12.9
2
58
3363118665
Washer
8
59
3363119173
Guide blade seat
1
60
3363119068
Front blade
1
61
3363118662
Hexagon head bolt
2
62
3363119174
Allen screw
2
63
3360203349
Hexagon nut
6
64
3363119070
Washer
4
65
3363119187
Shim set
1
A
66
3363119072
Shim set
1
B
Comments for Page: Housing part 2
A | for item 52
B | for item 54
C | Serial number related, consult the authorized Customer Center/Dealer in your area.
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:16 UTC 2017
6
C
Spare parts list
SC 4500 R s/n DEQ169168 -
Mechanical Cutter jaw
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:16 UTC 2017
7
Spare parts list
Item
SC 4500 R s/n DEQ169168 Part No.
Name
Qty
101
3363119195
Cutter jaw
1
102
3363118670
Flat head socket bolt
3
103
3363119188
Cutter blade
2
104
3363118655
Flat head socket bolt
1
105
0211164500
Allen screw M24 x 140 mm 12.9
1
106
3363119077
Flat head socket bolt
1
107
3363119044
Allen screw
3
108
3363119078
Nose blade
1
109
3363119079
Nose blade
1
110
3360203349
Hexagon nut
6
111
3363118665
Washer
6
112
3363119081
Bearing bush
1
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:16 UTC 2017
8
L
Spare parts list
SC 4500 R s/n DEQ169168 -
Mechanical Hydraulic cylinder
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:17 UTC 2017
9
Spare parts list
SC 4500 R s/n DEQ169168 -
Item
Part No.
Name
Qty
L
201
3363118696
Counterbalance valve
1
202
3363119219
Hydraulic cylinder
1
203
3363119098
Check valve
1
204
0211155500
Allen screw, M20 x 70 mm 12.9
8
205
3361850748
Pair of lock washers
8
206
3363118703
Support plate
2
207
3363118702
Port block
1
208
3363118704
Seal
3
209
3363119225
Glide bush
2
210
3363119226
Hydraulic hose
1
A
211
3363119227
Hydraulic hose
1
B
212
3363119228
Hydraulic hose
1
213
0211148000
Allen screw, M16 x 55 mm 12.9
16
214
3361333703
Pair of lock washers
16
215
3363083439
Flange half
8
216
3363118710
Flange half
4
217
3363119229
Seal kit (Hydraulic cylinder)
1
218
3363118709
Seal
4
231
3363118697
Seal kit
1
C
241
3363119099
Seal kit
1
D
700
3363118674
Rotary transmission
1
E
Comments for Page: Hydraulic cylinder
A | CR port
B | CB port
C | for item 201
D | for item 203
E | see separate chapter
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:17 UTC 2017
10
Spare parts list
SC 4500 R s/n DEQ169168 -
Mechanical Upper part
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:17 UTC 2017
11
Spare parts list
SC 4500 R s/n DEQ169168 -
Item
Part No.
Name
Qty
601
3363119201
Upper part
1
602
0216195751
Flat head socket bolt, M20 x 40 mm 8.8
1
604
3361333703
Pair of lock washers
20
605
0211196092
Allen screw, M16 x 240 mm 12.9
4
606
0211137200
Allen screw, M10 x 75 mm 12.9
2
607
3361850745
Pair of lock washers
6
608
3363118675
Manifold
1
609
3363118679
Hydraulic motor
1
610
3363118681
Allen screw
4
611
3363118682
Washer
4
612
3363118683
Gearbox
1
613
3363118684
Hexagon head bolt
10
614
3361850596
Pair of lock washers
12
615
3363118685
Pinion
1
616
3363118686
Washer
1
617
3360026641
Allen screw
8
618
3363118687
Connection plate
1
619
3363118636
Grease nipple
2
620
3363118690
Slewing ring
1
621
3363118691
Washer
60
622
3363118692
Hexagon head bolt
60
623
3363118693
Cap
2
624
0147136300
Hexagon head bolt, M10 x 30 mm 8.8
4
651
3363118676
Relief valve
2
652
3363118677
Seal kit
1
653
3363118678
O-ring
2
661
3363118680
Seal kit (Hydraulic motor)
1
700
3363118674
Rotary transmission
1
Comments for Page: Upper part
A | see separate chapter
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:18 UTC 2017
12
L
A
Spare parts list
SC 4500 R s/n DEQ169168 -
Mechanical Upper part hydraulic hoses
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:18 UTC 2017
13
Spare parts list
Item
SC 4500 R s/n DEQ169168 Part No.
Name
Qty
671
3363118733
Hydraulic hose
2
672
3363118734
Fitting
4
673
3360478333
Fitting
2
674
3363118736
Hydraulic hose
1
675
3363118737
Hydraulic hose
1
676
3360314543
Fitting
1
677
3363118739
Fitting
1
678
3363118636
Grease nipple
2
679
3363118741
Fitting
2
Pipe
2
680
681
3360314593
Plug
4
682
3363091912
Fitting
4
Comments for Page: Upper part hydraulic hoses
A | Rotation
B | Drain
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:18 UTC 2017
14
L
Spare parts list
SC 4500 R s/n DEQ169168 -
Mechanical Rotary transmission
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:18 UTC 2017
15
Spare parts list
Item
700(701-709)
SC 4500 R s/n DEQ169168 Part No.
Name
Qty
3363118674
Rotary transmission
1
3363118714
Screw plug
4
702
Stator
1
703
O-ring
2
704
Ball bearing
1
705
Sliding ring
3
706
Ball bearing
1
707
Rotor
1
708
Cover
1
Allen screw
6
701
709
3363094200
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:18 UTC 2017
16
L
Spare parts list
SC 4500 R s/n DEQ169168 -
Mechanical Hydraulic hose connections
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:19 UTC 2017
17
Spare parts list
Item
SC 4500 R s/n DEQ169168 Part No.
Name
Qty
822
3363083439
Flange half
4
823
3363118709
Seal
2
824
0211148000
Allen screw, M16 x 55 mm 12.9
8
825
3361333703
Pair of lock washers
8
826
3360992488
Flange half
8
827
3363118731
Blind flange
4
828
3363118732
Seal
4
829
0211144200
Allen screw, M14 x 50 mm 12.9
16
830
3362261563
Pair of lock washers
16
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:19 UTC 2017
18
L
Spare parts list
SC 4500 R s/n DEQ169168 -
Mechanical Tightening torques
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:19 UTC 2017
19
Spare parts list
SC 4500 R s/n DEQ169168 -
Item
Part No.
Name
Qty
57
-
2500 Nm
62
-
2500 Nm
63
-
1060 Nm
107
-
1580 Nm
110
-
1060 Nm
Not Shown
-
Bolt size: M6, property class: 8.8 - 10.4 Nm
-
Not Shown
-
Bolt size: M6, property class: 10.9 - 15.5 Nm
-
Not Shown
-
Bolt size: M6, property class: 12.9 - 18 Nm
-
Not Shown
-
Bolt size: M8, property class: 8.8 - 25 Nm
-
Not Shown
-
Bolt size: M8, property class: 10.9 - 37 Nm
-
Not Shown
-
Bolt size: M8, property class: 12.9 - 43 Nm
-
Not Shown
-
Bolt size: M10, property class: 8.8 - 51 Nm
-
Not Shown
-
Bolt size: M10, property class: 10.9 - 75 Nm
-
Not Shown
-
Bolt size: M10, property class: 12.9 - 87 Nm
-
Not Shown
-
Bolt size: M12, property class: 8.8 - 87 Nm
-
Not Shown
-
Bolt size: M12, property class: 10.9 - 130 Nm
-
Not Shown
-
Bolt size: M12, property class: 12.9 - 150 Nm
-
Not Shown
-
Bolt size: M14, property class: 8.8 - 140 Nm
-
Not Shown
-
Bolt size: M14, property class: 10.9 - 205 Nm
-
Not Shown
-
Bolt size: M14, property class: 12.9 - 240 Nm
-
Not Shown
-
Bolt size: M16, property class: 8.8 - 215 Nm
-
Not Shown
-
Bolt size: M16, property class: 10.9 - 310 Nm
-
Not Shown
-
Bolt size: M16, property class: 12.9 - 370 Nm
-
Not Shown
-
Bolt size: M18, property class: 8.8 - 300 Nm
-
Not Shown
-
Bolt size: M18, property class: 10.9 - 430 Nm
-
Not Shown
-
Bolt size: M18, property class: 12.9 - 510 Nm
-
Not Shown
-
Bolt size: M20, property class: 8.8 - 430 Nm
-
Not Shown
-
Bolt size: M20, property class: 10.9 - 620 Nm
-
Not Shown
-
Bolt size: M20, property class: 12.9 - 720 Nm
-
Not Shown
-
Bolt size: M22, property class: 8.8 - 580 Nm
-
Not Shown
-
Bolt size: M22, property class: 10.9 - 830 Nm
-
Not Shown
-
Bolt size: M22, property class: 12.9 - 970 Nm
-
Not Shown
-
Bolt size: M24, property class: 8.8 - 740 Nm
-
Not Shown
-
Bolt size: M24, property class: 10.9 - 1060 Nm
-
Not Shown
-
Bolt size: M24, property class: 12.9 - 1240 Nm
-
Not Shown
-
Bolt size: M27, property class: 8.8 - 1100 Nm
-
Not Shown
-
Bolt size: M27, property class: 10.9 - 1550 Nm
-
L
A
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:19 UTC 2017
20
Spare parts list
SC 4500 R s/n DEQ169168 -
Item
Part No.
Name
Qty
Not Shown
-
Bolt size: M27, property class: 12.9 - 1850 Nm
-
Not Shown
-
Bolt size: M30, property class: 8.8 - 1500 Nm
-
Not Shown
-
Bolt size: M30, property class: 10.9 - 2100 Nm
-
Not Shown
-
Bolt size: M30, property class: 12.9 - 2500 Nm
-
Comments for Page: Tightening torques
(L)OCAL REMARKS
A | Copper grease recommended
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:19 UTC 2017
21
L
Spare parts list
SC 4500 R s/n DEQ169168 -
This page intentionally left blank
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:19 UTC 2017
22
Spare parts list
SC 4500 R s/n DEQ169168 -
Mechanical Dimensions - rotating
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:20 UTC 2017
23
Spare parts list
SC 4500 R s/n DEQ169168 -
This page intentionally left blank
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:20 UTC 2017
24
Spare parts list
SC 4500 R s/n DEQ169168 -
Options / accessories Hydraulic hoses
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:20 UTC 2017
25
Spare parts list
SC 4500 R s/n DEQ169168 -
Item
Part No.
Name
Qty
Not Shown
-
Open - Close
-
3363118841
Hydraulic Hose, I.D. 32 (1.26 in.) flange SAE 45° 1 1/4 in. - 6000 PSI, , 1 5/8 in.
JIC, length 2800 mm (110 in.)
Not Shown
-
Rotation
-
3363031767
Hydraulic hose, I.D. 8 (3/8"), both ends M20 x 1.5 conical seal 24°, length 2800 mm
(110 in.)
2
-
3363034399
Hydraulic hose, I.D. 8 (3/8"), both ends M20 x 1.5 conical seal 24°, length 3500 mm
(138 in.)
2
Not Shown
-
Drainage for hydraulic motor
-
3363031767
Hydraulic hose, I.D. 8 (3/8"), both ends M20 x 1.5 conical seal 24°, length 2800 mm
(110 in.)
1
-
3363034399
Hydraulic hose, I.D. 8 (3/8"), both ends M20 x 1.5 conical seal 24°, length 3500 mm
(138 in.)
1
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:20 UTC 2017
26
2
L
Spare parts list
SC 4500 R s/n DEQ169168 -
Options / accessories Optional equipment
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:20 UTC 2017
27
Spare parts list
Item
SC 4500 R s/n DEQ169168 Part No.
Name
Qty
900
3363094914
Cutter grease cartridge, 12 x 400 g (0.88 lbs)
1
901
4812037402
Grease / 12 cartridges / 12 Kart.
1
902
0909107100
Grease gun for 400 g cartridge
1
Adapter plate matching the carrier. Consult the authorized Customer Center/Dealer
in your area.
1
903
904
3363104727
Base plate with threaded inserts
1
905
3363087304
Bolt kit
1
906
3363104725
Base plate with through borings
1
907
3363094576
Bolt kit
1
908
3360478949
Allen key (27 mm)
1
Comments for Page: Optional equipment
A | PARLUBE, 12 x 400 g cartridges, fully synthetic, for temperatures up to 200 °C / 392 °F
Refer to Parts Online for the most up to date information. The printed information might be outdated.
Thu Nov 16 10:50:20 UTC 2017
28
L
Any unauthorized use or copying of the contents or any part thereof is prohibited.
This applies in particular to trademarks, model denominations, part numbers, and
drawings.
epiroc.com
Download
Random flashcards
Nomads

17 Cards

Marketing

46 Cards

Ethnology

14 Cards

History of Europe

27 Cards

Create flashcards